
HARYANA STATE POLLUTION CONTROL BOARD
C-11, SECTOR-6, PANCHKULA

Ph. 0172-2577870-73
E-mail:hspcbho@gmail.com

  HSPCB                                                                                              Date:- 03/05/2021
To

1. The Director General, Environment Department, Govt. of Haryana,
Chandigarh

2. The Director General, Industries Department, Haryana, Chandigarh.
3. The Director, Urban Local Bodies Department, Govt. of Haryana,

Panchkula.
 
Sub:- Proceedings of 11t h River Rejuvenation Committee (RRC)
meeting held on 28.04.2021 at 11:30 AM to review the progress of
Yamuna Action Plan and Ghaggar Action Plan in OA No. 673/2018, OA
No. 06/2012, OA No. 138 of 2016 and OA No. 148/2016-Reg .
[...]
(MLD) 

OCEMS 
installed 
(Yes/No) 

Connected 
with 

HSPCB 

Connected 
with CPCB 

Online/
Offline 

1 68 MLD 
STP 
Dhanwapur, 
Gurgaon 
(North) by 
HUDA in 
January dt.  
2004 

Gurg
aon 

Dhanwapur, 
Gurgaon  

GMDA 68 Installed Connected 
with 
HSPCB 

Connected 
with CPCB 

Online 

2 100 MLD 
STP 
Dhanwapur, 
Gurgoan 
(North) by 
HUDA in 
1.12.2014 

Gurg
aon 

Dhanwapur, 
Gurgaon 

GMDA 100 Installed Connected 
with 
HSPCB 

Connected 
with CPCB 

Online 

3 50 MLD 
STP 
Dhanwapur, 
Gurgaon 
(North) by 
ULB/ MCG 
in 
1.10.2018 

Gurg
aon 

50 MLD 
STP 
Dhanwapur, 
Gurgaon 
(North) by 
ULB/ MCG 
in 
1.10.2018 

GMDA 50 Installed connected 
with 
HSPCB 

connected 
with CPCB 

Online 

4 50 MLD 
STP at 
Behrampur 
, Gurugram 

Gurg
aon 

Behrampur GMDA 50 Installed Connected 
with 
HSPCB 

Connected 
with CPCB 

Offline 



82 
 

(South) by 
HUDA in 
August 
2010 

5 120 MLD 
STP at 
Bahrampur 
, Gurugram 
(South) by 
HUDA in 
July 2014 

Gurg
aon 

Behrampur, 
Gurgaon 

GMDA 120 Installed Connected 
with 
HSPCB 

Connected 
with CPCB 

Online 

 
6. Najafgarh drain/Badshahpur drain in Gurugram.  

Total - 145.4 MLD quantum was to be diverted from Leg-I, Leg-II & Leg-III drains. Out of 
which 97.2 MLD effluent has been diverted so far.  47.7 MLD effluent yet to be diverted and 
action needs to be expedited for diversion of this effluent.   
 

7. Reward for good work/ Adverse Entries in ACRs of non performing officials.  

The NGT has given specific directions in this regard. The action taken in this regard be 
apprised. Any adverse entry or reward given for successful accomplishment of any project 
is informed. The timelines are being extended without fixing the responsibility the action 
taken in this regard be submitted.  

8. Prior consent to establish (CTE) for new/ upgraded STPs  
  

Sr. 

no. 

Name of town/city Capacity  Progress upto 

Feb, 2021 

Progress upto 

Mar, 2021 

Status of CTE 

River Yamuna     

1 Jhazgarh 20 10% 15% Not given  

2 Dhankot, Gurugram  2 Work allotted 0% Not given  

3 Bajghera 2 Work  
allotted 

10% Not given  

 

9. Plan for compliance of the standards for faecal Coliform  

HSPCB has issued orders for fixing up the new standards for STPs as per directions of 
NGT vide letter dated 02.07.2020 and all STPs have to comply with the same and the 
Departments should submit action plan for each STP. The timelines to achieve the Faecal 
Coliform standards are longer whereas the standards are applicable even today.  

 
The monthly plan and progress of upgradation of STPs to achieve the standards of 
Faecal Coliform is not provided. The monthly plan and progress of upgradation of 
STPs to achieve the standards of Faecal Coliform is not provided. The format for 
providing  the monthly action plan is enclosed as Annexure-1  

 
Yamuna Catchment 

Department Total 
No. of 
STPs 

Likely date of 
achieving Faecal 
Coliform standards 
100 MPN/100 ml by 
2020 

Likely date of 
achieving Faecal 
Coliform standards 
100 MPN/100 ml by 
2021 

Likely date of 
achieving Faecal 
Coliform standards 
100 MPN/100 ml by 
2022 

GMDA 5 0 3 2 
 

10. Phyto-Bio Remediation of drains.  

The Nodal Department for execution of Bio/Phyto- Remediation idenfied. The SPV also 
asked the Department to submit the locations where the phyto remediation/bio-remediation 



83 
 

wherever feasible. Chief Secretary, during the review meeting held, has also directed that 
all concerned Departments shall expedite the work on Bio/Phyto-Remediation. 

GMDA has also initiated a pilot project as an interim treatment for untreated discharge of 
Leg I via geo-synthetic dewatering tubes in consultation with CPCB.   

RYMC reported no significant work has been done.  It has been emphasized in NGT orders 
that phyto/bio remediation works to be takenup as an interim measure till the construction 
of STPs/ sewerage network is completed. But, the progress in this field is almost nil.  

 

11. Providing flow meter at inlet, outlet and byepass of the STP and display of online 

data of the flow meter.  

The Executive Committee has directed to provide the flow meter inlet, outlet and bypass of 

the STP. The STPs should be provided with flow meters as per directions. The online data 

for the same should be displayed on the website of the HSPCB for monitoring the same.  

The Govt. of India has also pressed for ensuring utilization capacity of the STPs and 

ensures that all the sewerage is treated in STPs. The provision of flow meter shall ensure 

and help in monitoring the quantum of effluent being treated through a particular STP  

Staus of flow meters provided by GMDA in inlet, outlet and byepass of STPs.  

Sr. 
No. 

Name of 
the district 

Name of the 
town/ city 

Existing STP 
and Capacity 

(MLD) 

Flow 
meter at 

Inlet  

Flow 
meter at 
Outlet 

Flow meter at 
bypass 

STPs           

1 Gurgaon Dhanwapur, 
Gurgaon  

68 Yes No No 

2 Gurgaon Dhanwapur, 
Gurgaon 

100 Yes No No 

3 Gurgaon Behrampur 50 Yes No No 

4 Gurgaon Behrampur, 
Gurgaon 

120 - - - 

5 Gurgaon Gurgaon 50       

  Total   388       

 
12. Inspection of HYMC 

RYMC has recommended action against the defaulting officers who provided wrong 
information. The ATR be given for the same. The letters already issued on 27.11.2020 by 
HSPCB.  

Sr. 
No.  

Date of 
inspection by 
HYMC/ Name 
and Address of 
STP 

Deficiencies Observed by HYMC Action 
Taken 
Report 

1 06.10.2020 
 
55 MLD CETP at 
IMT Manesar 
GMDA 

1. CETP was receiving 42 MLD Mixed Effluent (Industrial 
and Domestic Effluent). 

2. The Oil and Grease removal is not proper and the same 
is being carried forward to the Primary treatment facility. 

3. The both Online pH meters installed in the chemical 
dosing channels are showing different pH values. The 
laboratory  operating inside the CETP premises is not 
properly equipped and even pH papers are not available 
with the operator.  

4. The quantum of Lime, Ferrous Sulphate and 
Polyelectrolyte used for chemical treatment (removal of 
inorganic pollutants) are grossly inadequate. These 
chemical dosing are not based on inlet 
characteristics such as pH value and conductivity value 

 



84 
 

Sr. 
No.  

Date of 
inspection by 
HYMC/ Name 
and Address of 
STP 

Deficiencies Observed by HYMC Action 
Taken 
Report 

for both the CETP. The inorganic pollutants are not 
removed at the primary treatment facility, thereby 
influencing the biological treatment in Aeration Basin.  

5. The Dissolved Oxygen (DO) sensors are not working 
properly in both the CETPs. The operators informed that 
the Dissolved Oxygen value in the Aeration Basin is 2 
mg/ltr. 

6. The Mixed Liquor Suspended Solid (MLSS) value was 
not proper and there was no visible live Bacterial Mass 
indicating improper or no biological activity in the 
Aeration Basin of both the CETPs. 

7. The common Sludge thickener for 25 MLD CETP and 30 
MLD CETP is filled with dried sludge. Grass and Pipal 
saplings are growing on the Sludge thickener tank. 

8. Out of 4 Belt Filter Press installed for Sludge drying 
purpose, only 1 was found operating. Separate energy 
meters were not installed to assess the daily energy 
consumption in the sludge drying section.  

9. The Sludge generation and Removal in the CETP is 
grossly inadequate.  

10. The Dual Media Filtration Columns are not being used 
regularly and as reported they were cleaned only twice in 
4 years.  

11. The location of the installation of the Online Monitoring 
Devices (OLMS) was not proper, thereby giving 
misleading data.  

12. The channel inside the CETP premises was found 
carrying untreated effluent.         

The information submitted to HYMC by GMDA through 
Email on 29.09.2020 regarding chemical consumption, 
MLSS Level and sludge generation are not corroborating 
with the facts at site. Some of the suggestions of HYMC 
given earlier regarding removal of operational deficiencies 
of the CETPs are not complied. Action may be initiated 
against the officers for not properly monitoring the 
operational status of the CETP and submitting 
misleading information.  

2 26.10.2020 
 
50 MLD STP, at 
Dhanwapur 
Gurugram 
GMDA 

1. SCADA system was not working and total system was on 
manual mode. 

2. Conductivity meter in lab was non operational and ph 
meter was found to be dry. 

3. BOD sampling and testing was not being done properly. 
4. Out of 04 DO meters, none in working condition. 
5. Temperature sensors were not working.  
6. MLSS was found to be satisfactory. 

 

 

3 26.10.2020 
 
68 MLD STP at 
Dhanwapur 
Gurugram 

1. Thickner and sludge Digester not working, undergoing 
cleaning and maintenance. 

2. Industrial sludge handling due to construction of tertiary 
treatment plant. 

3. 2 no. of surface aerators were not working and out of 10, 

 



85 
 

Sr. 
No.  

Date of 
inspection by 
HYMC/ Name 
and Address of 
STP 

Deficiencies Observed by HYMC Action 
Taken 
Report 

GMDA 2 no. of submerged aerators were also not working.  
4. Incomplete sludge separation.  
5. Gas holder was under repair.  
6. MLSS was less than 100 mg/l. 

4 26.10.2020 
 
100 MLD STP at 
Dhanwapur 
Gurugram 
GMDA 

1. Out of 4 only 2 filter press was working. 
2.  Out of 3 aeration basins. Diffusers were not working 

properly in one basin and partially working in others. 
3. Dead sludge was found in basin and no biological activity 

was observed. Excess sludge was being added which 
was more than the requirement. 

4. MLSS less than 600 mg/l and conductivity at inlet- 1800 
µS cmֹ1. 

 

5 27.10.2020 
 
120 MLD STP at 
Behrampur 
Road, Gurugram 
GMDA 

1. Online pH meter, BOD and COD analyzers are not 
installed in the inlet of STP. 

2. Damage diffusers in SBR Basin No. 3 and 4 need to be 
replaced immediately for better oxygen transfer. Desired 
treatment in these SBR Basin cannot be achieved. 

3. DO Meters installed in all SBR Basin are non functional 
and not connected to SCADA System, thereby the 
treatment in SBR Basins are being done manually.   

4. Turbo Compressors are required to have better oxygen 
transfer in the aeration process. 

5. 2 out of 4 sludge drying belt filter press are found 
working. The sludge thickeners and sludge digesters 
need to be regularly cleaned. 

6. Quantum of Gas Consumption in both the Bio Gas 
engine generating power needs to be assessed by 
installing adequate meters. 

7. The Tertiary Treatment Facility of 30 MLD Capacity 
required Auto Chemical Dosing Pumps based on water 
quality of secondary treatment plant. 

8. The present chemical dosing needs to be optimized. 
9. Floating weeds (Eichornia) found in the Clariflocculator 

tank.   

 

 

6 27.10.2020 
 
50 MLD STP at 
Behrampur 
Road, Gurugram 
GMDA 

1. Anoxic Tank treating raw effluent (before aeration tank) 
serving no purpose. 

2. Online pH meters in the inlet of STP not installed. 
3. Access recycling of activated Sludge in the Aeration 

Basin adding unnecessary sludge load to the STP. 
4. The Sludge Removal is not proper and Pumps installed 

in the Sludge Thickeners are not working. 
5. Sludge Digester under repair to plug emission of 

Methane Gas generated during Sludge Degustation. 
6. DO Sensors are not installed in the Aeration Basins. 
7. The operation of the STP is being done manually without 

any SCADA System. 
8. The MLSS Level in the Aeration Basins is between 3000 

to 4000 mg/ltr. This indicates that unnecessary dead 
sludge is being recycled. 

 



86 
 

Sr. 
No.  

Date of 
inspection by 
HYMC/ Name 
and Address of 
STP 

Deficiencies Observed by HYMC Action 
Taken 
Report 

9. The Sludge Drying Beds handling digested sludge are 
lying empty and the numbers are inadequate to handle 
generated sludge. In absence of adequate number of 
mechanical sludge drying facilities the 50 MLD STP will 
not function properly. 

10. The Tertiary Treatment Facility of 40 MLD Capacity 
is under trial.  

 

13. Observations raised by Hon’ble NGT. 

In the matter of Subhash Gupta Vs UoI, NGT, while dealing with maintenance of storm 
water drains in Gurugram, after considering the report of GMDA & others, observed that 
‘there is a huge gap in generation & treatment of sewage’ and CS has been directed to 
take further remedial action.  GMDA may apprise the status and proposed action.  
 

14. STPs not meeting the prescribed parameters as per designed limits. 

   New standards for STPs have been fixed by Board and the BOD is prescribed as 10 

mg/l. the STPs already designed to achieve BOD upto 10 mg/l have to achieve these 

standards from the date of orders i.e. 02.07.2020. Other STPs have to achieve the new 

standards by 02.07.2021.  

But, 1 STP of GMDA which are already designed for 10 BOD in the past, are observed to 

be not meeting this parameters. This is a serious issue and Department need to address 

this immediately.  

 

List of STPs designed below 10 BOD but not complying as per designed limits.  

  Design pollution 
parameters 

Actual results for pollution parameters 

Sr. 
No.  

Name of STP BOD  A/R No. & 
date  

BOD 
mg/l 
(30) 

COD 
mg/l 
(250) 

PH 
(5.5 
to 

9.0) 

TSS 
mg/l 
(100) 

O & G T. Coli  F. Coli  

 1 100 MLD STP 
Dhanwapur, 
Gurgoan  

<5 33-34 dt. 
17.04.2021 

14 60 8.1 17     11000 
 



87 
 

Agriculture Department. 

 
1. Incremental Progress of the crop diversification. 

RYMC applauded the efforts of the State in its attempts to formulate policy on crop diversification and use of treated waste water, hoping that the 
same will be very useful for conservation of ground water in the state. The incremental progress achieved in this regard need to be monitored as it 
has impact on flow of water in Yamuna and dependence on river water for irrigation, RYMC further indicated. Chief Secretary was also requested to 
send a status report on the progress achieved in these two initiatives, for inclusion in their Report.  

Agriculture Department intimated that the State has already formulated the crop diversification policy and farmers are being persuaded to switch to 
crops other that paddy.  An ambitious programme namely "Mera Pani Meri Virasat" was launched by the government for diversification of Paddy crop 
with alternate crops like Maize / Cotton / Bajra / Pulses / Vegetables and Fruits etc during Kharif-2020. The applications were invited on online and an 
area of 1,35,596 ha registered on portal from entire area of the State under Diversification programme.  

(i) The actual area diversified is 29,434 hectare as per 2nd stage verification of  
37,412 numbers of farmers.  

(ii) An amount of Rs. 42.22 crores has been released as compensation (Rs. 7,000/- per acre) to the farmers against the available amount of Rs. 
67.00 crores.  

(iii) Similar Crop Diversification Programme would be repeated during the Kharif season 2021-22. The monthly plan for Kharif season 2021-22 
may be provided.  

The monthly plan and progress may be reported in the format given as under:- 

Sr. 
No. 

District Area 
registered 
on portal 

(Ha) 

December, 2020  Jan, 2021  Feb, 2021  Mar, 2021 

Target Area diversified 
(Ha) 

Target Area 
diversified 

(Ha) 

Target Area 
diversified 

(Ha) 

Target Area 
diversified 

(Ha) 

1 Ambala 3428.96  617.48       

2 Bhiwani 5276.18  1510.88       

3 Charkhi Dadri 7756.89  307.20       

4 Faridabad 2473.64  769.54       

5 Fatehabad 9450.37  4510.39       

6 Gurugram 2158.88  132.43       



88 
 

Sr. 
No. 

District Area 
registered 
on portal 

(Ha) 

December, 2020  Jan, 2021  Feb, 2021  Mar, 2021 

Target Area diversified 
(Ha) 

Target Area 
diversified 

(Ha) 

Target Area 
diversified 

(Ha) 

Target Area 
diversified 

(Ha) 

7 Hisar 8704.39  3008.05       

8 Jhajjar 11421.79  3093.79       

9 Jind 15160.12  4870.75       

10 Kaithal 7080.07  2092.76       

11 Karnal 5784.59  78.42       

12 Kurukshetra 2823.55  374.24       

13 Mahendergarh 140.15  0       

14 Mewat 10630.33  65.47       

15 Palwal 7460.70  16.75       